TEST REPORT

Test Report # R-us7-17303367-E-S1 Date of Report Issue: August 29, 2017
Date of Sample Received: August 18, 2017 Pages: Page 1 of 5

CLIENT INFORMATION:
Company: SIMPLY FABS LTD

*Address: SVS House, Oliver Grove London SE25 6EJ
United Kingdom

SAMPLE INFORMATION:

Product Name: Paper Lanterns

ltem No.: Paper Lanterns

PO No.: - Labeled Age Grade: -
Manufacturer: - Client Request Age Grade: 12 years+
Country of Distribution: EU Recommended Age Grade: -

Country of Origin: China Tested Age Grade: 12 years+
Testing Period: 08/21/2017-08/23/2017
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Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
TECHNOLOGY CO., LTD
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Kevin Lee
Technical Manager
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The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
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Test Report # R-us7-17303367-E-S1 Date of Report Issue: August 29, 2017
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TEST RESULTS SUMMARY:

This is not a toy, at the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED
PASS EN71-1: 2014 -Physical and Mechanical Properties
PASS EN71-2: 2011+A1:2014, Flammability

Remark: "Revised information and supersedes the previous report no. R-us7-17303367-E date: 08/23/2017
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DETAILED RESULTS:

EN 71-1:2014 Safety of Toys: Mechanical & Physical Properties
Section Test Conclusion
4.1 Material cleanliness PASS
4.7 Edges PASS
4.8 Points and metallic wires PASS

HANGZHOU ASIAINSPECTION TECHNOLOGY CO., LTD

¢ Email: Labtesting@asiainspection.com ¢ Tel: (86) 56;‘89

¢+ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District ¢ Hangzhou ¢ é\h’.i}sa AZA A3

597158 " |

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Technology Co., Ltd\°=wf 3

% \\7‘./. 3

N




Test Report #

R-us7-17303367-E-S1 Pages: Page 4 of 5

DETAILED RESULTS:

EN71-2:2011+A1:2014, Flammability

Test

Observation

Conclusion

4.1 General

No visual signs of Cellulose Nitrate.

PASS
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SAMPLE PHOTO:

-End Report-
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